

N-Acetyl Cysteine (PARVOLEX)

Patient Label

3-stage, weight based,
21 hour infusion orders
For Adults and Children > 40kg

Patient Weight = _____ kgs

Nursing Use

1. Loading dose

150mg x _____ kgs =

_____ mg over 1 hour (diluted in 200ml 5% dextrose)

Admin by	Checked by	Time

Then

2. 4 Hour Dose

50 mg x _____ kgs =

_____ mg over 4 hours (diluted in 500ml 5% dextrose)
--

Admin by	Checked by	Time

Then

3. 16 Hour Dose

100 mg x _____ kgs=

_____ mg over 16 hours* (diluted in 1000ml 5% dextrose)

Admin by	Checked by	Time

Physician signature

Time/Date

* AST/ALT/PT should be drawn 20 hours after NAC began - draw at _____ (time/date)

Patient and Labs to be reviewed by ED SMO prior to end of 21h NAC course.

Then (to be ordered after review of pt and labs)

D/C NAC after 21 hr course complete

Or

100 mg x _____ kgs=

_____ mg over 16 hr continuous (diluted in 1000ml 5% dextrose)

Admin by	Checked by	Time

Physician signature

Time/Date